
Montana Bureau of Mines and Geology  Open-File Report 684 

1 
 

 
Occurrence and Distribution of Organic Wastewater 

Contaminants in Waters of the Gallatin Valley,  
Gallatin County, Montana 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Photo Credit: A. English 

Gary A. Icopini,1 Tammy Swinney,2 and Alan English1,2  
 

1Montana Bureau of Mines and Geology 
1300 West Park Street 

Butte, MT 59701 
2Gallatin Local Water Quality District 

215 W. Mendenhall, Suite 300 
Bozeman, MT 59715 

2016 



Icopini, Swinney, and English 

2 
 

Table of Contents 
Acronyms and Abbreviations ....................................................................................................................... 6 
[...]
Field parameters, including pH, dissolved oxygen, water temperature, specific conductivity, and 
reduction-oxidation (redox) potential were measured throughout the well purging process and 
recorded at the time of sample collection. A flow-through cell was used to measure field 
parameters if an existing or portable pump was used to purge the well. If a disposable bailer was 
used, field parameters were measured in a 5-gal bucket. Alkalinity titrations were performed in 
the field. For domestic and dedicated monitoring wells, discharge rate, static water level, and 
pumping water level were measured.     
 
Surface-water samples were collected from 10 sites on Bozeman Creek, Hyalite Creek, East 
Gallatin River, West Gallatin River, and Gallatin River (fig. 5). Grab samples were collected in 
the thalweg of stream sites small enough to wade. Stream sites too large to wade were sampled 
from either a bridge or the stream bank using an extendable sampling pole. Field measurements 
including pH, dissolved oxygen, water temperature, specific conductivity, total dissolved solids, 
and redox potential were obtained at the time of sample collection. Discharge measurements 
were made during each sampling event on the small streams using a Marsh-McBirney™ flow 
meter. USGS gauging stations (06043500, 06052500, and 06048700) were used to obtain 
discharge data during sampling of the Gallatin, West Gallatin, and East Gallatin Rivers. The 
streams were sampled on three occasions: late summer to represent a late season irrigation low 
flow condition, late winter to represent a late winter baseflow condition, and spring to coincide 
with the first major runoff event. 
  



Icopini, Swinney, and English 

18 
 

 
 
Figure 4. Map showing the locations of the domestic, monitoring, and public water-supply wells 
sampled in relation to the wastewater sampling sites. Blue arrows indicate groundwater flow 
directions.  



MBMG Open-File Report 684 

19 
 

 
 
Figure 5. Location of the surface-water sites sampled for the project.  



Icopini, Swinney, and English 

20 
 

Wastewater Treatment Facilities   

The wastewater treatment systems ranged in size and complexity from a simple community 
septic system serving 48 homes to a large municipal modified activated sludge treatment facility 
serving over 35,000 people. All are classified as public sewage systems in the Administrative 
Rules of Montana, that serve 15 or more connections or 25 or more people [ARM 17.38.101]. A 
more detailed description of the types of systems sampled is presented below. 

Community Pressure-Dosing Septic System 

This community/public pressure-dosing septic system serving 48 homes was approved in 1995. 
The wastewater treatment system consists of a 20,000 gal cast-in-place septic tank, a 17,150 gal 
dosing tank followed by a 3,590 gal wet well housing two 4-pump systems, alternating tandem 
doses. The term “pressure-dosing” describes a system where the effluent is pumped into the 
drainfield, as opposed to the typical septic system that has a gravity-fed drainfield. The septic 
tank and pumping system is followed by a shallow-capped, pressure-dosed, 7,200 linear feet 
subsurface drainfield which provides 21,600 ft2 of absorption area. The system also contains 
associated distributing valves, manifolds, and distribution lines. Samples for this project were 
collected from the wet well on three occasions (August 2008, November 2008, and March 2009). 
Assuming a discharge of 300 gpd for the average home (MDEQ Circular-4), the estimated daily 
discharge of wastewater for this system is approximately 14,400 gpd. The system was designed 
and permitted for up to 34,300 gpd. 

Level II Recirculating Trickling-Filter Treatment System 

A Level II wastewater treatment system is a nitrogen-reducing septic system that provides 
secondary treatment of wastewater focused on removal of nitrogen from the wastewater. This 
type of septic system is defined in the Administrative Rules of Montana [ARM 17.30.702(11)] as 
a treatment system that “(a) removes at least 60% of total nitrogen as measured from the raw 
sewage load to the system; or (b) discharges a total nitrogen effluent concentration of 24 mg/L or 
less.” To obtain Level II treatment designation systems must be reviewed and approved by the 
Montana Department of Environmental Quality.  
 
The Level II wastewater treatment system sampled for OWCs uses a recirculating trickling-filter 
design with a proprietary treatment media (filter). Wastewater from a dosing/recirculation tank is 
periodically pumped to the top of the proprietary filter media, evenly applied, and allowed to 
trickle through the filter media. Effluent collected at the bottom of the filter bed flows back to a 
dosing/recirculation tank, where about 20% is split off and discharged to a final disposal 
structure, and the remainder is again passed over the filter media. This recirculation design 
allows the wastewater to be passed over the filter media multiple times. The environment inside 
the filter media unit is generally aerobic, but microscopic anaerobic environments on the filter 
media also develop. As the wastewater repeatedly encounters aerobic and anaerobic conditions, 
ammonia and organic nitrogen compounds are aerobically oxidized to nitrate (nitrification), and 
then reduced to nitrogen gas by anaerobic bacteria (denitrification). Nitrogen reduction is 
accomplished by venting the nitrogen gas to the atmosphere.  
 
The system sampled for this study was constructed in 2007 and serves 17 residential units with 
the potential for an additional four commercial or residential units. Eight 2,000-gal treatment 



MBMG Open-File Report 684 

21 
 

tanks and five 1,000-gal treatment tanks, all with textile type effluent suspended matter filters, 
are used to treat the wastewater. The effluent from all the treatment tanks discharges to one 
8,000-gal fiberglass recirculation tank. From the recirculation tank a small portion of the 
wastewater is discharged to a 2,000-gal dosing tank for subsurface disposal via two pressure-
dosed drainfields. A majority of the wastewater entering the recirculation tank is redirected back 
through the treatment tanks and sprayed over the textile filters. The pressure-dosed drainfields 
have an adsorption area of sufficient size to provide 0.6 gpd/ft2 with daily flows not to exceed a 
maximum flow of 5,100 gpd. The drainfields consists of 12 63-ft laterals. Samples for this 
project were collected from the 2,000-gal dosing tank on one occasion (May 2009). 

Fixed Film Activated Sludge (BioWheel™) Facility 

This facility serves a town with a population of about 1,400 and has been in operation since 
2008. At the time of sampling the system was treating approximately 150,000 gpd with a 
permitted capacity of up to 250,000 gpd. The fluid residence time through the system was 
approximately 48 hr. Raw influent flows into large equalization tanks where it is continually 
mixed. Because flow into the treatment facility is sporadic throughout any given day, the 
equalization basins effectively serve as activated sludge treatment. The wastewater then flows 
into a large tank containing a series of BioWheels™ where aeration occurs. The BioWheels™ 
provide a large surface area for microbial attachment and biological activity much like a fixed 
film process. From the BioWheel™ tank the wastewater enters a clarification tank and then 
effluent is disinfected using ultraviolet light prior to discharge. The treated wastewater is 
discharged to a ditch that discharges to the Gallatin River.  
 
Samples for this project were collected from the equalization basin (influent) and the effluent 
discharge stream after ultraviolet treatment on three occasions (August 2008, November 2008, 
and March 2009). During the August sampling both the influent and effluent samples were 
collected at the same time. During the November sampling the effluent sample was collected 
approximately 48 hr after the influent sample to coincide with the fluid residence time for the 
facility. During the March sampling 24-hr composite samples were collected from both the 
influent and effluent with the effluent sample collected 48 hr after the influent sample collection.  

Sequencing Batch Reactor Facilities 

Two Sequencing Batch Reactor (SBR) facilities were sampled for this project. A sequencing 
batch reactor is a fill and draw activated sludge system for treating wastewater. Wastewater 
influent is collected in a holding tank, which discharges to one or more reactor tanks where 
treatment occurs. Treatment in the reactor tank includes equilibration, aeration, and clarification, 
which are performed in a five-phase process: fill, react, settle, decant and idle.  
 
The first SBR system sampled for this study was constructed in 2002 and at the time of sampling 
treated approximately 100,000 gpd serving approximately 770 people. The system is permitted to 
treat up to 200,000 gpd. Treated wastewater from the batch tanks is discharged to an equalization 
tank, exposed to ultraviolet light for disinfection, and then pumped via a pressure-dosing process 
to a large drainfield. Samples for this project were collected from the influent stream during a 
batch fill and the effluent stream during a batch discharge on three occasions (August 2008, 
November 2008, and March 2009). During the August sampling both the influent and effluent 
samples were collected at approximately the same time from different batch reactor tanks. 



Icopini, Swinney, and English 

22 
 

During the November and March sampling events samples were collected from influent and 
effluent streams from the same treatment batch. The batch treatment cycles for this system are 
approximately 6 hr.  
 
The second SBR system sampled for this project was constructed in 2004 and at the time of 
sampling treated approximately 300,000 gpd during the summer and approximately 450,000 gpd 
during the winter months. The system is permitted to treat up to 650,000 gpd. For this facility, 
treated wastewater is discharged from the batch tanks to a large holding tank, which then 
discharges to a final treatment building. From here the wastewater is filtered, chlorinated, and 
then discharged to a large outdoor storage basin where it is stored until it is used for golf course 
irrigation during the summer. Samples for this project were collected on three occasions 
(September 2008, November 2008, and February 2009). For all sampling events at this site a 24-
hr composite of the influent was collected from the reactor tank influent stream and grab samples 
were collected of the effluent from the effluent stream at a point just prior to discharge to the 
large holding pond.  

Oxidation Ditch Facility 

Constructed in 2001, this centralized wastewater-treatment facility was treating approximately 
85,000 gpd with a plant capacity of just over 150,000 gpd at the time of sampling. Wastewater 
coming into this facility is collected in a holding tank that periodically discharges to the 
treatment tank. Aeration of wastewater occurs in a round cement ditch through the use of rotating 
mechanical paddles. A ring inside the ditch is used to clarify the wastewater prior to discharge to 
a holding tank. Water from the effluent holding tank is then discharged to infiltration beds and 
ultimately groundwater.  
 
Samples for this project were collected during three sampling events (August 2008, November 
2008, and March 2009). During the August and November sampling events grab samples of 
influent were collected from the influent stream filling the treatment tank and grab samples of 
the effluent were collected from the effluent stream filling the effluent holding tank. During the 
August sampling grab samples of the influent and effluent were collected at the same time. 
During the November sampling the effluent sample was collected approximately 72 hr after the 
influent sample to coincide with the fluid residence time for the facility. During the March 
sampling 24-hr composite samples were collected of both the influent stream prior to entering 
the influent holding tank and the effluent sample was collected 72 hr later from the effluent 
holding tank.  

Aeration Lagoon Facility 

This facility was originally constructed in 1973 as a facultative lagoon system. Since that time, 
the facility has been upgraded and capacity expanded in 2004. The system was treating 
approximately 600,000 gpd at the time of sampling. The facility holds a groundwater discharge 
permit to discharge up to 903,000 gpd of treated wastewater. The upgraded facility now consists 
of two lined, mechanically aerated lagoons with a capacity of 17 million gal each, and a single, 
lined storage lagoon for treated wastewater with a capacity of 80 million gal. The fluid retention 
time is approximately 3–4 mo. The treated wastewater is pumped to 15 rapid infiltration beds, 10 
of which are located adjacent to the storage lagoon, and 5 that are located southeast of the lagoon 
system. Additionally, treated wastewater is used for spray irrigation in the immediate area. 



MBMG Open-File Report 684 

23 
 

Samples for this project were collected during one sampling event (May 2009). A 24-hr 
composite sample was collected of the influent stream and a grab sample was collected from the 
effluent stream.  

Modified Activated Sludge Bardenpho Process Facility 

Constructed in 1970, this municipal secondary treatment facility has undergone several upgrades 
and expansions to accommodate population growth. At the time of sampling for this project, the 
facility was treating approximately 5.5 million gpd with a capacity for 5.8 million gpd. However, 
during large precipitation events the flows could reach up to 11 million gpd. This was due to 
illicit connections (e.g., sump pumps and roof drains) and groundwater infiltration into sewer 
lines. The facility is an activated sludge, complete mix plant that has been modified to enhance 
nitrogen removal from the effluent. The modification, called the Bardenpho process, is phased 
nitrogen denitrification and involves alternating aerobic and anaerobic cycles during treatment in 
the first two of the plants four basins. This process encourages both aerobic microbial and 
facultative anaerobic microbial activity allowing nitrification and denitrification to occur.  
 
Raw influent pumped to the facility goes through primary clarification and then enters large 
aeration basins where the wastewater is mixed and aerated (modified as mentioned above). The 
wastewater then enters secondary clarifiers and is chlorinated before discharge to the East 
Gallatin River. The solids are settled from the wastewater in clarifiers and are recirculated in 
order to maintain microbial activity in the system. The fluid retention time is approximately 16-
20 hr. Waste solids are thickened and then reduced in an anaerobic digester. These waste solids, 
referred to as biosolids, are low in pathogens. The biosolids are land-applied through an injection 
process to agricultural fields in the Gallatin Valley.  
 
Samples from this facility were collected during three sampling events (August 2008, November 
2008, and March 2009). During all of the sampling events 24-hr samples were collected from 
dedicated integrated samplers maintained by the facility, which are used by facility personnel to 
monitor the daily efficiency of the plant. These samples were collected every morning. During 
the August sampling event influent and effluent samples were collected on the same day. 
However, during the November and February sampling events the effluent samples were 
collected 24 hr after collection of the influent samples.    

Sample Analysis Methods 

OWC samples for this study were analyzed by three different laboratories utilizing three 
different methods. Replicates collected for the samples were sent to different laboratories. The 